
Position Description Article No. Quantity
  1 Locking brace left complete 6-19795-1-55 1
  2 Locking brace right complete 6-19795-2-55 1
  3 Clamping piece with pin R6 01-86-620-55 1
  4 Clamping piece with pin R7,5 01-86-630-55 1
  5 Hexagon socket head screw M5 x 45 mm 03-02-185-45 3
  6 Foot tube complete 6-82723-1-55 3
  7 Square nut M5 03-08-210-29 3
  8 End cap 01-84-882-55 3
  9 Knurled screw with logo M6 x 22 mm 01-82-838-55 1
10 Knurled screw without logo M6 x 12 mm 01-82-827-55 2
11 Aluminum knurled washer 03-31-550-15 1
12 Screw connection 3-00-000-099 1
13 Clamping 3-00-000-142 3
14 Sliding holder complete 6-19790-8-55 1

12
 / 

20
22

 · 
KÖ

NI
G

 &
 M

EY
ER

 G
m

bH
 &

 C
o.

 K
G

 · 
Ki

es
w

eg
 2

 · 
97

87
7 

W
er

th
eim

/M
ain

 · 
G

er
m

an
y 

· e
-M

ail
: c

on
ta

ct
@

k-
m

.d
e 

· w
w

w.
k-

m
.d

e

Spare parts list 

 

19798 Tablet PC  
stand 

 
19798-300-55 - black 
 
*Rev 05

3

4

1
2

7

5

8

9

10

10

11

12

13

14

6


